ssamoncas. FCC RADIO TEST REPORT Report No. : FG440146B

LTE Band 14 / 5MHz / 256 QAM
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Tx Power 18.22 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz Tx Power 18.22 dBm Tx Bandwidth 5.000 MHz RBW  100.000 kHz
Range Low Range Up | RBW | Frequency | PowerAbs | PowerRel |  Alimit | Range Low Range Up | RBW Fraguency Power Abs | PowerRel |  Alimit
-12.500 MHz -5.000 MHz | 100.000kHz | 780.99638 Mz -51.92 dém 70,14 d8 -35.14d8 -12.500 MHz -5.000 MHz | 100.000 kHz 78,0305 MHz 52.21 dbm 7043 db 35438
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L I J L I )

Highest Channel / Full RB

Ref Level 30.30 d8m__ Offset 11.50 dg Mode Swesp

[@1Rm tiax

Limit qheck FARS

200
20 b
10 d
0 da
104
20 d
-30
Ji \‘
I \
40 di — _
“\
-60
CF 795.5 MH2 691 pts Span 25.0 MHz
'Spectrum Emission Mask: Standard: None
T Power 18.54 dBm Tx Bandwidth 5.000 MHz RBW  100.000 kHz
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-12.500 MHz 000 MHz | 100.000 kFz | 790,40842 Mz 41,99 dbm 52 06 2552 d8
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG440146B

LTE Band 14 / 10MHz / QPSK

LTE Band 14 / 10MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

Ref Level 30,30 dBm Offset 11,50 dB Mode Sweep
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RBW 100.000 kHz

Standard: None
Tx Bandwidth 10.000 MHz
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Tx Power 21.19 dBm RBW 100.000 kHz

Range Low Range U RBW | Freguency | PowerAbs | PowerRel |  ALlimit Range Low | Rangeup | RBW | Frequency | PowerAbs | PowerRel ALimit
-25.000 MHz | -10.000 MHz __100.000 kHz, 782.96377 MHzZ -20.55 dém -62.72 6B 277208 -25.000 MHz -10.000 MHz | 100.000 kHz 762.89130 MHz -42.77 dBm -53.96 dB -28.96 db
-10,000 MHz -5.000 MHz | 100.000 kHz 787.96377 MHz -30.85 dém -53.02 dB -28.02dB -10.000 MHz -5.000 MHz | 100.000 kHz 7687.96377 MHz -32.93 dBm -54.02 dB -20.02 dB

5.000 MKz 10.000 MHz | 100.000 kHz 798.03623 MHz -30.34 dém -52.51 dB 2751d8 5.000 MHz 10.000 MHz | 100.000 kHz 798.03623 MHz -32.29 dBm -53.48 dB -28.48 dB
10.000 MHz 25,000 MHz | 100.000 kHz 203.03623 MHz -51.81 dBm -38.08 dB 10.000 MHz 25,000 MHz | 100.000 kHz 803.10870 MHz -52.61 dBm -38.79 dB
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Tx Power 20.18 dBm Tx Bandwidth 10.000 MHz RBW 100.000 kHz Tx Power 18.27 dBm Tx Bandwidth 10.000 MHz RBW 100.000 kHz
Range Low Range U RBW | Freguency | PowerAbs | PowerRel |  ALlimit Range Low | Rangeup | RBW | Frequency | PowerAbs | PowerRel ALimit
-25.000 MHz -10.000 MHz __100.000 kHz 782.96377 MHz -45.34 dém -65.52 dB -30.52 0B -25.000 MHz -10.000 MHz | 100.000 kHz 782.52859 MHz ~46.06 dBm -54.34 dB -29.34 0B
-10.000 MHz -5.000 MHz | 100.000 kHz 787.96377 MHz -34.24 dBm 54.42 dB -20.42 dB -10.000 MHz -5.000 MHz | 100.000 kHz 787.96377 MHz -36.71 dBm -54.98 dg -29.98 dB
5.000 MHz 10.000 MHz | 100.000 kHz 798.03623 MHz -34.19 dém -54.37 d8 -29.37 dg 5.000 MHz 10.000 MHz | 100.000 kHz 798.03623 MHz -36.59 dBm -54.86 dB -29.86 dB
10.000 MHz 25,000 MHz | 100.000 kHz 206.73188 MHz -52.84 dBm -72.02 de -38,03 dB 10.000 MHz 25,000 MHz | 100.000 kHz 806.15217 MHz -52.73 dBm -71.01 d8 -36,01 dB
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ssamoncas. FCC RADIO TEST REPORT

Report No. : FG440146B

Frequency Stability

Test Conditions LTE Band 14 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0090
40 Normal Voltage 0.0039
30 Normal Voltage 0.0016
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0003
0 Normal Voltage 0.0083 PASS
-10 Normal Voltage 0.0153
-20 Normal Voltage 0.0153
20 Maximum Voltage 0.0127
20 Normal Voltage 0.0000
20 Battery End Point 0.0125
Note:
1. Normal Voltage = 3.86 V. ; Battery End Point (BEP) = 3.5 V. ; Maximum Voltage = 4.4 V.
2.  The frequency fundamental emissions stay within the authorized frequency block.
TEL : 886-3-327-3456 Page Number : A5-30 of 30
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ssamoncas. FCC RADIO TEST REPORT Report No. : FG440146B

LTE Band 17

Peak-to-Average Ratio

Mode LTE Band 17 / 10MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 5.22 6.06 6.09 6.70 PASS
TEL : 886-3-327-3456 Page Number : AB-1 of 17
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Report No. : FG440146B

LTE Band 17 / 10MHz / QPSK

Middle Channel / Full RB

LTE Band 17 / 10MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB
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Mean | poak | crest | 0% | 19 | 0a% | p.o1% | Mean | poak | Crast 0% | 195 | 0a% | o019 |
Trace 1 | 2196 cbm 2779 dbm 5.81d8 2.49 dB 4.38 dB 5.22 dB 5.62 dB Trace 1 | 2052 cbm 27,68 dbm 5.95 dB 3.01d8 5.01d8 5.06 dB 5.57 dB
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Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
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ssamoncas. FCC RADIO TEST REPORT

Report No. : FG440146B

26dB Bandwidth

Mode LTE Band 17 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - - - 5.09 5.10 9.73 9.78 - - - -

Mode LTE Band 17 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH - - - - 4.93 494 | 10.00 | 9.78 - - - -
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG440146B

LTE Band 17

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM
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Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 711.038 MHz 16.32 dBm ndB down 5.055 MHz ML T 708,561 MHz 14.67 dBm ndB down 5,105 MHz
TL 1 707.443 MHz -10.80 dam nds 26.00 dB TL L 707443 MHz -11.61 dam nds 26.00 d8
T2 1 712.537 MHz -9.44 dBm Q factor 139.6 T2 1 712,547 MHz -10.88 dém Q factor 138.8
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10MHz / QPSK

trum &3 &3
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ML 1 707.483 MHz 19.20 dBm ndB down 9.73 MHz ML 710.519 MHz 17.55 dém ndB down 9,79 MHZ
T1 1 705.165 MHz -4.76 dBm ndé 26.00 dB TL 1 705.145 MHz -8.49 dBm ndé 26.00 d8
T2 1 714.885 MHz -6.35 dBm Q factor 72.7 T2 1 714.935 MHz -10.99 dém Q factor 72.6
L i ] ) L ] )
Date: 30.APR.2 1 Date: 3

Middle Channel /

5MHz / 64QAM
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ML T 709.76 MHz 14.77 dBm nd@ down 4.935 MHz ML 7DB.382 MHz 17.47 dBm nd@ down 10,01 MHz
T1 1 707.463 MHz -11.41 d8m nds 26.00 d8 T1 1 705.005 MHzZ -6.57 dBm nds 26.00 da
T2 1 712.398 MHz -11.40 dBm q factor 143.8 T2 1 715.015 MHz -6.33 dBm q factor 70.8
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG440146B

LTE Band 17

Middle Channel / 5MHz / 256 QAM

Middle Channel / 10MHz / 256QAM

Spectrum b Spectrum =
Ref Level 30.00 dém  Offset 11,50 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 300 kHz
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Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 708.082 MHz 12.69 dBm ndB down 4.545 MHz ML 1 706.643 MHz 15.01 dBm ndB down 9,79 MHZ
T1 1 707.512 MHz -13.37 dém ndé 26.00 dB T1 1 705.145 MHz -10.70 dém ndé 26.00 d8
T2 1 712.458 MHz -14.561 dém  factor 143.2 T2 1 714.935 MHz -11.71 dém  factor 72.2
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ssamoncas. FCC RADIO TEST REPORT

Report No. : FG440146B

Occupied Bandwidth

Mode LTE Band 17 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - - - 4,51 4.50 9.03 9.07 - - - -
Mode LTE Band 17 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH - - - - 4.50 4.49 9.05 9.05 - - - -
TEL : 886-3-327-3456 Page Number : A6-6 of 17
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ssamoncas. FCC RADIO TEST REPORT Report No. : FG440146B

LTE Band 17

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

trum E s
Ref Level 30.00 GBm  Offset 11,50 db & RBW 100 kHz RefLevel 20,00 dBm  Offset 11,50 db e RBW 100 kHz
o Att 30de  SWT ims @ VBW 300 kHz Mode Sweep o Att a0ds SWT ims @ VBW 300kkz Mode Sweep
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Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 708.531 MHz 15.90 dBm ML 1 707.632 MHz 15.39 dBm
TL 1 707.73227 MHz 10.50 d8m Occ 8w 4.5154B4515 MHz TL L 707.75225 MHz 10.75 dBm Occ 8w 4.505494505 MHZ
T2 1 712.24775 MHz 9.84 dBm T2 1 712.25774 MHz 10.18 dBm

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

ec
Ref Level 30.00 dém  Offset 11,50 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 300 kHz
o Att 30de  SWT ims @ VBW 1MHz Mode Sweep o Att a0ds SWT ims @ VBW 1MHz Mode Sweep
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Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 707.682 MHz 18.18 dBm ML 708561 MHz 17.80 dBm
TL 1 705.4845 MHz 12.48 dBm Oce Bw 9.030965031 MHz TL 1 705. 4446 MHz 8.65 dBém Oce Bw 9.070929071 MHZ
T2 1 714.5155 MHz 12.54 dBm T2 1 714.5155 MHz 11.57 dBm

Date: 3

Middle Channel / 5MHz / 64QAM Middle Channel / 10MHz / 64QAM

trum = ectrum =
Ref Level 30.00 dém  Offset 11,50 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 300 kHz
o Att a0de SWT 1ms @ VBW 300 kHz Mode Sweep o Att a0de SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
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Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML T 708.841 MHz 15.76 dBm ML 705.984 MHz 17.61 dBm
T1 1 707.75225 MHz 9.81 dBm oce Bw 4.505494505 MHz T1 1 705.4845 MHz 11.07 dBm oce Bw 9.050949051 MHZ
T2 1 712.25774 MHz 9.61 dBm T2 1 714.5355 MHz 10.96 dBm
L it ] ] L ] )
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Report No. : FG440146B

LTE Band 17

Middle Channel / 5MHz / 256 QAM

Middle Channel / 10MHz / 256QAM

Spectrum b
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG440146B

Conducted Band Edge

LTE Band 17 / 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

m
ectrum || spectrum v
Ref Level 30.00 cBm  Offset 11,50 dB Mode Auto Sweep Ref Level 30,00 dBm  Offset 11.50 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS_ PABS
i B 3 3 ABS Line _$PURIOUS_LINE_ABS PABS
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _Powerabs |  atimit | Rangelow |  RangeUp | RBW | Frequency |__Powerabs | alimit |
690.000 MHz 703.900 MHz 100.000 kHz 703.89306 MHz -30.74 dBm -17.74 d8 711.000 MHz 716.000 MHz 100.000 kHz 715.67782 MHz 21.37 dBm -8.63 dB
703.500 Mz 704.000 MHz 30.000 kHz 703.99795 MHz -23.33 dém -10.33 d8 716.000 MHz 716.100 MHz 30.000 kHz 716,00005 MHz -23.35 dBm -10.35 dB
704.000 MHz 709.000 MHz 100.000 kHz 704.36214 MHz 21.28 dém -6.72 d8 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -268.93 dBm -15.93 d8
Y
1 j [ w
Date: 30.APR.2024 10:21:13

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru = Spectrum v
Ref Level 30.00 dBm  Offset 11,50 dB Mode Auto Sweep Ref Level 30.00 d8m  Offset 11.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Limit §heck PABS | SPURIGHE GLNEKABS_ PAES
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Range Law Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs |  ALimit
590,000 MHz 703,900 MHz 100.000 kHz 70389306 MHz -27.31 dém -14.31 d& 711.000 MHz 716.000 MHz 100.000 kHz 715.54296 MHz 7.96 dBm -ZZWI
703.500 MHz 704.000 MHz 30.000 kHz 703,99605 MHz -27.90 dém -14.30 dB 718,000 MH= 716,100 MHz 30,000 kHz 716 00005 MHz 36.98 dBm 1308 de
704.000 MHz 709.000 MHz 100.000 kHz 70529121 MHz 7.49 dBm -22.51 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -26.97 dbm -13.97 dB
.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG440146B

LTE Band 17 / 5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectru :%:' Spectrum
Ref Level 30.00 dBm  Offset 11.50 d& Mode Auto Sweep Ref Level 30,00 dBm  Offset 11.50 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
B 3 3 Line SPURIOUS_LINE_ABS. PAKS
20 gkl _FPURIOUS_LINE_ABS f\ 20 ghiD /_L\
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___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | Powerabs | ALimit
560.000 MAz | 703,900 MHZ 100,000 kHz 703,89306 MRz ~30.61 dBm -17.61 08 711.000 Mz | 716,000 MMz 100,000 kiz e tanet e 20,57 dbm _QWI
703.500 MHz 704.000 MHz 30.000 kHz 703,99865 MHz -24.44 dém -11.44 dB 716,000 MH= 716,100 MHz 30,000 kHz 716.00385 MHz 23.42 dBm 1042 dB
704.000 MHz 709.000 MHz 100.000 kHz 704.34715 MHz 20.55 dim -9.45 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -29.44 dBm -16.44 dB
T
J il ™)

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

m
e (=)|[ spectrum
Ref Level 30.00 dBm  Offset 11.50 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS_ PABS
1 y s s Aka Line _$PURIOUS_LINE_ABS PASS
20 ghine —FPURIOUS_LINE_ABS 20 dbin
10 dBm 10 dBm
TPy Sy e e
0 d8 : \\ ofdem
_10 dem 1 0 dBm
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-20 dBm j 20 dem
-30 dBm il -30 dBm
e
-40 dem — == -40 dBm =
,_,-—/""‘ H—"'\-_.._
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S
-60 dBm T
Start 690.0 MHz 3003 pts Stop 709.0 MHz ||| Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _Powerabs |  atimit | Rangelow |  RangeUp | RBW | Frequency |__Powerabs | alimit |
630.000 MHz 703.900 MHz 100.000 kHz 703.89306 MHz -28.56 dBm -15.56 dB 711.000 MHz 716.000 MHz 100.000 kHz 715,19331 MHz 6.59 dBm -23.41 dB
703.900 MHz 704.000 MHz 30,000 kHz 70399995 MHz -28.92 dém -15.92 di 716.000 MHz 716.100 MHz 30.000 kHz 716.00345 MHz -27.52 dBm -14.52 dB
704.000 MHz 709.000 MHz 100.000 kHz 70527522 MHz 6.76 dBm -23.24 dB 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -27.90 dBm -14.90 dB
T
) i (| )
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG440146B

LTE Band 17 / 5MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectru :%:' Spectrum
Ref Level 30.00 dBm  Offset 11.50 d& Mode Auto Sweep Ref Level 30,00 dBm  Offset 11.50 dg Mode Auto Sweep
SGL Count 100/100 Escl_ Count 100/100
@1 AvgPwr (@1 AvoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
B 3 3 Line SPURIOUS_LINE_ABS. PAKS
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___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | Powerabs | ALimit
560.000 MAz | 703,900 MHZ 100,000 kHz 703,89306 MRz ~31.61 dBm -18.01 08 711000 Mz | 716.000 MAZ 100,000 kiz v 20,39 dbm _gml
703.500 MHz 704.000 MHz 30.000 kHz 703,99985 MHz -24.75 dém -11.75 dB 716,000 MH= 716,100 MH2 30,000 kHz 716.00005 MHz 24.77 B 11778
704.000 MHz 709.000 MHz 100.000 kHz 704.32218 MHz 20.67 dim -9.33 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -30.72 dBm -17.72 dB
]—' T

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

m
e (=)|[ spectrum
Ref Level 30.00 dBm  Offset 11.50 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPuwr
Limit §heck PABS | SPURIGIECHNEKARS PABS
1 y s s Aka Line _$PURIOUS_LINE_ABS PASS
20 ghine —FPURIOUS_LINE_ABS 20 dbin
10 dem 10 dBm:
f i - ™
o [ Hllof dem t
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20 dem 1 JEU dBm
-30 dBm -30 dBm
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-40 dBm — -40 dBm —
|
50 dem = 50 dBm i .
|
-60 dBm
Start 690.0 MHz 3003 pts Stop 709.0 MHz ||| Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _Powerabs |  atimit | Rangelow |  RangeUp | RBW | Frequency |__Powerabs | alimit |
690.000 MHz 703.900 MHz 100.000 kHz 703,89306 MHz -28.69 dBm -15.69 dB 711.000 MHz 716.000 MHz 100.000 kHz 715.52298 MHz 6.61 dBm -23.39 db
703.900 MHz 704.000 MHz 30,000 kHz 70399545 MHz -27.86 dém -14.86 dB 716.000 MHz 716.100 MHz 30.000 kHz 716.00055 MHz -26.70 dBm -13.70 dB
704.000 MHz 709.000 MHz 100.000 kHz 70544106 MHz 6.66 dBm -23.34 dB 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -28.34 dBm -15.34 dB
T
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG440146B

LTE Band 17 / 5MHz / 256 QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectru

Ref Level 30.00 dBm

Offset 11.50 dB Mode Auto Sweep

Spectrum

Ref Level 30,00 dém
SGL Count 100/100

Offset 11.50 dB Mode Auto Sweep

SGL Count 1007100
@1 AvgPwr [@1 avoPwr
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Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
690.000 MHz 703,900 MHz 100.000 kHz 703,89306 MHz -37.83 dém -24.83 d8 711.000 MHz 716.000 MHz 100.000 kHz 715.66284 MHz 16.80 dBm -13.20 dB
703.500 MHz 704,000 MHz 30.000 kHz 703,99635 MHz -25.32 dBm -16.32 dB 716.000 MHz 716,100 MHz 20.000 kHz 716,00005 MHz -29.06 dBm -16.06 dB
704.000 MHz 709,000 MHz 100,000 kHz 704,33716 MHz 16.98 dBm -13.02 dB 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -36.45 dbm -23.45 dB
Y
1 I v
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o
ectrum T|[ Spectram
Ref Level 30.00 dbm _ Offset 11.50 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 11.50 dB Mode Auto Sweep
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Rangelow | RangeUp | RBW | Frequency | PowerAbs |  alimit | Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
690.000 MHz 703.900 MHz 100.000 kHz 703,89306 MHz -32.42 dBm -18.42 d& 711.000 MHz 716.000 MHz 100.000 kHz 715.18332 MHz 3.93 dBm -26.07 db
703.900 MHz 704.000 MHz 30.000 kHz 703.99555 MHz -32.66 dBm -19.66 d& 716.000 MHz 716,100 MHz 20,000 kHz 716,00614 MHz -31.37 dBm -18.37 de
704.000 MHz 709,000 MHz 100.000 kHz 70729421 MHz 3.64 dBm -26.36 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -31.78 dBm -18.78 dB
)
) i (| )
Date: 30.APR.2024 10:51:09 Date

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 AB-12 of 17



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG440146B

LTE Band 17 / 10MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spec m I:%:l Spectrum
Ref Level 30.00 dBm  Offset 11.50 cB Mode Auto Sweep Ref Level 30.00 dBm  Offset 11.50 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 avgPwr @1 AvgPwr
Limit ¢heck PABS | SPURLONE CHMEKABS F-r‘%s
Line _$PURIOUS_|INE_ABS PABS Eine _$PURIOUS_LINE_ABS PARS
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£90.000 MHz 703.900 MHz 100.000 kHz 703.89306 MHz -33.79 dBm -20.79 d8 706.000 MHz 716.000 MHz 100.000 kHz 706.69431 MHzZ 5.00 dBm -25.00 dB
703.900 MHz 704.000 MHz 30.000 kHz 703.99605 MHz -35.27 dBm -22.27 d8 716.000 MHz 716.100 MHz 30.000 kHz 716.02333 MHz -33.62 dBm -20.62 dB
704.000 MHz 714,000 MHz 100.000 kHz 705.48352 MHz 5.28 dBm -24.72 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.11334 MHz -31.75 dBm -18.75 dB
i "
(. 4 < . L - -
Date 10:40:27

LTE Band 17 / 10MHz / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ué:' Spectrum L
Ref Level 30.00 cBm  Offset 11.50 d& Mode Auto Swesp Ref Level 30.00 dém  Offset 11.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
[ Theck PABS | SPURIGIIE CHMEKABS_ PABS
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__Rangelow | Rangeup | RBW | Frequency | Ppowerabs | aLimit___| Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
£90.000 MHz 703.900 MHz 100.000 kHz 703.89306 MHz -35.18 dBm -22.18 dB 706.000 MHz 716.000 MHz 100.000 kHz 707.10390 MHz 3.72 dbrm 26,28 db
703.900 MHz 704.000 MHz 30.000 kHz 703.99376 MHz -36.16 dBm -23.16 dé 716.000 MHz 716.100 MHz 30.000 kHz 716.00155 MHz -34.92 dBm -21.92 db
704.000 MHz 714.000 MHz 100.000 kHz 704.87413 MHz 4.27 dBm -25.73 d 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -33.18 dBm -20.18 dB
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG440146B

LTE Band 17 / 10MHz / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum I:%i Spectrum
Ref Level 30.00 dBm Offset 11.50 dg Mode Auto Sweep Ref Level 30.00 dém Offset 11.50 dg Mode Auto Sweep
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690.000 MHz 703.900 MHz 100.000 kHz 703.89306 MHz -35.03 dBm -22.03 dB 206,000 Mz 716,000 Mz 00,000 kiz 07 71328 e 382 dbm 26,16 08
703.900 MHz 704.000 MHz 30.000 kHz 703.99176 MHz -36.24 dBm -23.24 dB 716,000 MHe 716,100 M= 30,000 kHz 16 Do2at M= 35 38 dbm oo de
704000 MHz 714,000 MHz 100.000 kHz 70497403 MHz 4.34 dBm -25.66 dB 716.100 MHz 725,000 MHz 100,000 kHz 716.10445 MHz -33.63 dém -20.63 dB
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LTE Band 17 / 10MHz / 256QAM

ué:' Spectrum L
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__Rangelow | Rangeup | RBW | Frequency | __PoweraAbs | aLimit___| Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
£20.000 MHz 703,900 MHz 100,000 kHz 702.89306 MHz 38,62 dbm -25.62 db 706.000 MHz 716.000 MHz 100.000 kHz 706.88412 MHz 0.81 dbm 29.16 db
703.900 MHz 704.000 MHz 30.000 kHz 703.97438 MHz -39.96 dBm -26.96 di 716.000 MHz 716.100 MHz 30.000 kHz 716.00524 MHz -38.32 dBm -25.39 db
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG440146B

Conducted Spurious Emission

LTE Band 17 / 5SMHz

Lowest Channel / QPSK

Middle Channel / QPSK

[ spectrum o
Ref Level 0.00 dBm Offset 11.50 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 625.02992 MHz -56.80 dBm -43.80 dB 30.000 MHz 690.000 MHz 100.000 kHz 634.77918 MHz -56.99 dBm -43.99 dB
725,000 MHz 1.000 GHz 100.000 kHz 905.34703 MHz -56.42 dBm -43,42 dB 725,000 MHz 1,000 GHz 100.000 kHz 921.66097 MHz -56.15 dBm -43,15 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.86926 GHz -45.65 dBm -32.65 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41615 GHz -45.15 dBm -32,15 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.92176 GHz -41.19 dBm -28.19 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.90276 GHz -41,08 dBm -28.08 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.92277 GHz -41.43 dBm -28.43 db 7.000 GHz 9,000 GHz 1.000 MHz 7.70207 GHz -41.42 dBm -28.42 d&
( It J [ b v N ]

L JL

: 30.APR.2024

Highest Channel / QPSK

Spectrum |

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11,50 dB

Mode Auto Sweep

@1 AvgPwr

LINE _ABS

Limit ¢heck
10 &dHF PURIOUS

PASS
B

PA

| SPURIOUS_LIME_ABS_

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-70 dBm

-80 dBm

-90 dBm

Start 30.0 MHz

35205 pts

Stop 9.0 GHz

Spurious Emissions

Range Low | Range Up |

RBW | Frequency

| Power Abs | ALimit |

30.000 MHz
725.000 MHz
1.000 GHz
3.000 GHz
7.000 GHz

690.000 MHz
1.000 GHz
3.000 GHz
7.000 GHz
9.000 GHz

100.000 kHz
100.000 kHz
1.000 MHz
1.000 MHz
1.000 MHz

632.52935 MHz
952.82245 MHz
1.42314 GHz
6.92626 GHz
8.92177 GHz

-43.88 dB
-43.28 db
-32.20 d&
-28.13 dB
-28,30 db

-56.88 dBm
-56.28 dém
-45.20 dém
-41.13 dBm
-41,30 dBm

T

L

J

Dafes 30 2pp o024 10-2e-16

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG440146B

LTE Band 17 / 10MHz

Lowest Channel / QPSK Middle Channel / QPSK
EL m [ spectrum o
Ref Level 0.00 dBm  Offset 11.50 dB Mode Auto Sweep RefLevel 0.00 dBm  Offset 11,50 d@ Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AugPwr (@1 avgPwr
Limit rwrk PARS Limit l‘thnrk PAES
10 adH‘P SPURIOUS. INE_ABS PABS 10 aﬁ[_p- SPURIOUS. INE_ABS PABS
- T - T
URIOUS_LINE_ABS_ | SPURIOUS_LINE_ABS_
-20 dBm 20 dBm
-30 dBm -30 dBm
_— -40 dBm —
. N IS E— ’ N g R I -
J 50 dBm—f
70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 35205 pts Stop 9.0 GHz | || Start 30.0 MHz 35205 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 633.02932 MHz -56.81 dBrm -43.81 dB 30.000 MHz 690.000 MHz 100.000 kHz 627.97970 MHz -56.89 dBm -43.89 dB
725,000 MHz 1.000 GHz 100.000 kHz 929.13056 MHz -56.12 dBm -43,12 dB 725,000 MHz 1.000 GHz 100.000 kHz 931.00042 MHz -56.41 dBm -43.41 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.40965 GHz -45.31 dBm -32.31 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41165 GHz -44.36 dBm -31.36 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.94676 GHz -41.17 dBm -28.17 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99275 GHz -41.20 dBm -28.20 d&
7.000 GHz 9.000 GHz 1.000 MHz 8.92927 GHz 2 dBm -28.32 db 7.000 GHz 9,000 GHz 1.000 MHz 7.70057 GHz 48 dem -28.48 d&
\ ) J v ( ) J wa
D: 30.APR.2D2 Date J0.APR.202 11:17:26
Highest Channel / QPSK
Spectrum | |u§
Ref Level 0.00 dBm  Offset 11.50 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
10 &dﬂjﬂ PURIOUS LINE ABS PASS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm JUur— all
1 i - s L el ™
50 dBm—F —
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 35205 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 690.000 MHz 100.000 kHz 629.42959 MHz -56.75 dBm -43.75 dB
725.000 MHz 1.000 GHz 100.000 kHz 809.70880 MHz -56.51 dém -43.51 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41365 GHz -44.25 dBm -31.25 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99875 GHz -41.29 dBm -28.29 dB
7.000 GHz 9,000 GHz 1,000 MHz 8.91477 GHz -41.33 dBm -28,33 dB
7
[ J v
Lot 0 2pR 2024 171.18.37

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 AB6-16 of 17




ssamoncas. FCC RADIO TEST REPORT

Report No. : FG440146B

Frequency Stability

Test Conditions LTE Band 17 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage —
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0039
40 Normal Voltage 0.0093
30 Normal Voltage 0.0038
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0139
0 Normal Voltage 0.0065 PASS
-10 Normal Voltage 0.0062
-20 Normal Voltage 0.0035
20 Maximum Voltage 0.0135
20 Normal Voltage 0.0000
20 Battery End Point 0.0121
Note:

1. Normal Voltage = 3.86 V. ; Battery End Point (BEP) = 3.5 V. ; Maximum Voltage = 4.4 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number




ssamoncas. FCC RADIO TEST REPORT Report No. : FG440146B

LTE Band 25

Peak-to-Average Ratio

Mode LTE Band 25/ 20MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 4.99 5.83 6.23 6.35 PASS
TEL : 886-3-327-3456 Page Number : A7-1 of 33

FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG440146B

LTE Band 25/ 20MHz / QPSK

LTE Band 25/ 20MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum | [ Spectrum | [
Ref Level 30.00 dém  Offset 1260 db Ref Level 30.00 dém  Offset 1260 db
o att 30d8_AQT 2 ms @ RBW 20 MHz o att 30d8_AQT 2 ms @ RBW 20 MHz
@153 view (@153 view
e e
N - a T
< = N
00 - 00
X N
' e R e
1E- = 1E- -
T
| g
1 X \
. \ . Y
1 4 1 5
1 \ 1 4
1 i
CF 1.88 GHz Mean Pwr + 20.00 di CF 1.88 GHz Mean Pwr + 20.00 db
C y G Distril Function Samples: 130000 C y Ci Distril Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 2152 cbm  27.03 dbm 5.52 dB 2.36 dB 4.14 dB 4.99 dB 5.36 dB Trace 1 | 20,53 cbm 27,43 dbm 5.91 d8 3.01d8 4.81 d8 5.83 dB 5.38 dB
e — —
JL J [ CEEEEEE ) JL ] | CECRRRE )

LTE Band 25/ 20MHz / 64QAM

LTE Band 25/ 20MHz / 256QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum | [ Spectrum | [
Ref Level 30.00 dém  Offset 1260 db Ref Level 30.00 dém  Offset 1260 db
o att 30d8_AQT 2 ms @ RBW 20 MHz o att 30d8_AQT 2 ms @ RBW 20 MHz
@153 view @153 view
N =
B TR
o S o S
o et i
i
. \.
S N
00 00
5 : B .
1E4 - 1E4 ~
v N
X N v \
1€ £ 1€ -
X A
1 1 L
CF 1.88 GHz Mean Pwr + 20.00 di CF 1.88 GHz Mean Pwr + 20.00 db
C y G Distril Function Samples: 130000 C y Ci Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 19,44 cbm 26,60 dbm 7.35 dB 3.04 dB 5.07 dB 6.23 dB ©.93 dB Trace 1 | 17.57 cbm 2565 dbm 5.08 dB 3.13 d8 5.13 db 5.35 dB 7.30 dB
e — — —
JL J [ CEEEEEE ) JL )| W e

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A7-2 of 33



Eaa FCC RADIO TEST REPORT

Report No. : FG440146B

26dB Bandwidth

LTE Band 25 : 26dB BW(MHz)

Mode

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.33 1.33 3.06 3.03 5.01 4.93 9.89 9.81 | 1447 | 14.44 | 18.82 | 18.98

Mode LTE Band 25 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 1.32 1.30 3.04 3.08 5.02 4.98 9.92 9.94 | 1465 | 14.68 | 19.10 | 18.86

Page Number : A7-3 of 33

TEL : 886-3-327-3456
FAX . 886-3-328-4978



ssamoncas. FCC RADIO TEST REPORT Report No. : FG440146B

LTE Band 25
Middle Channel / 1.4MHz / QPSK Middle Channel / 1.4MHz / 16QAM

ctrum 3 pectrum 2
Ref Level 30.00 Gbm  Offset 12,60 db & RBW 30 kHz RefLevel 20.00 dBm  Offset 12,60 db @ RBW 30 khz
o Att 30de SWT  1ims @ VBW 100kdz Mode Sweep o Att 30dé SWT  1im:s e VBW 100kHz Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 36 aBm)| ™Il 16.14 dBm|
" 1.88019580 GHz " 1.87994130 GHz
= | 26.00 dB| « ‘ ¥ ndB 26.00 dB)|
. AP L ._\ 1.337100000 MHz] o FARAGSN AR u;*....rc-‘"'w\‘\id'-/“_\ 1.334300000 MHz|
Q factor 1406.2 Q factor 1409.0)
od od f
T s
BUE! -10d
- 3
~ \ny
04 i
20 - T VTV
PRI v —— g 2
o A AEPAN
-40d -40 d
-50 d -50 di
60 d -60 db
CF 1.88 GHz 1001 pts Span 2.8 MHz CF 1.88 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 LBE01953 GHz 16.38 dBm ndB down 1.3371 MHz ML 1.5759413 GHz 16.14 dBm ndB down 13343 MHz
1.B793259 GHz -10.00 dam nds 26.00 dB TL L 1.8793371 GHz -10.10 dam nds 26.00 d8&
1 BEOGA2 GHz -9.75 dBm Q factor 1406.2 T2 1 1.8806713 GHz -9.56 dBm Q factor 1409.0
L ) L )i ) -
Date: z 16251205 Date: 26.APR.

Middle Channel / 3MHz / QPSK Middle Channel / 3MHz / 16QAM

ctrum = pectrum =
Ref Level 30.00 dém  Offset 1260 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 12.60 db & RBW 100 kHz
o Att 0de SWT 1ms @ VBW 300 kHz Mode Sweep o Att a0 de SWT 1ms @ VBW 300 kHz  Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 1P% Max [0 10k Mar
Gy 17.58 dbm) Gy 17.76 abm|
- M1 1.88075520 GHZ] - M1 1.86086910 GHz
ATV TR PR ) A 26.00 dB| - P ST o 26.00 dB)
0 LA e A+ i) 3.068900000 MHz o A Mt M N"ﬂ?ﬁ"""‘{'\"‘“""‘ Wy 3.033000000 MHZ|
Q factor N 612.8) Q factor ‘1 620.1
od L'J' od 'l
o ] 04 i L
W
20 ol n»J U\»\ u‘vl\ N 20 By s i M
0At s ANy TP Ao WYY
a0 30
40 df 40 df
50 d 50 o
0d 60 d
CF 1.88 GHz 1001 pts Span 6.0 MHz GF 1.88 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML T 1.8807552 GHz 17.58 dem N down 3.0889 MHz ML 1.6808601 GHz 17.78 dem N down 3,033 MHz
T1 1 18784535 GHz -9.06 dBm nds 26.00 d8 T1 1 1.8784835 GHz -9.99 dBm nds 26.00 da
T2 1 1.8815225 GHz -8.78 dam Q factor 512.6 T2 1 1.6815165 GHz -8.29 dBm Q factor 620.1
L it ] ] ] b o
Date: 2

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

pectrum
Ref Level 30.00 GBm  Offset 12,60 db & RBW 100 kHz RefLevel 20,00 dBm  Offset 12,60 db e RBW 100 kHz
o Att 30de  SWT ims @ VBW 300 kHz Mode Sweep o Att a0ds SWT ims @ VBW 300kkz Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 15.62 dBm| ™Il 14.23 aBm|
1.87978000 GHz 1.87985000 GHz
20 20
Y ndB 26.00 dB)| "‘, ndB 26.00 dB|
g P s MLl P g g e r\.\ 5.015000000 MHz| 104 Pl tornst i P A SR i o 4.935000000 MHz|
] Q factor aza.g| [ Q factor 380.9]
od | 0d
p 8l \jJ
10 10 d -
r »
-20 d 3 -20d
N pan AN I3y r
P J
VT e My TN Y e
2 Y i \p
-40d -40 d
-50 d -50 di
60 d -60 db
CF 1.88 GHz 1001 pts Span 10.0 MHZ CF 1.88 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 157978 GHz 15.62 dBm ndB down 5.015 MHz ML 1.57985 Ghz 14.23 dBm ndB down 4,935 MHz
TL 1 LE77502 GHz -9.56 dBm nds 26.00 dB TL L 1.877532 GHz -11.78 dam nds 26.00 d&
T2 1 1882517 GHz -11.25 dém Q factor 374.8 T2 1 1.882468 GHz -11.57 dém Q factor 380.9

J J

TEL : 886-3-327-3456 Page Number : A7-4 of 33
FAX . 886-3-328-4978



ssamoncas. FCC RADIO TEST REPORT Report No. : FG440146B

LTE Band 25

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

trum 3 2
Ref Level 30.00 cbm  Offset 12,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,60 db = RBW 300 kHz
o Att 30de  SWT ims @ VBW 1MHz Mode Sweep o Att a0ds SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
LY 18.35 aBm| LY 16.97 abm|
M 39160 G 8829370 G
. . s 2 o s
Sashueie b b At oy AL sy T EY ”
0 l,,u e ettt ol oo h’\ 9.890000000 MHZ| 10 d el ""‘J'”Wi‘ﬂ“/‘“"'- 9.810000000 MHZ]
| Q factor | 190.5] Q factor 191.9)
od ’EJ ,hll 0 Y
-10d "J -10d ﬁmk
'Hﬁ% Lepaafl NRMPENTS 1his bttt L
- FAARI Eil AT g i LRUE R ¥ P
N
40 d 40d
50 d 50 d
60 df -60 o
CF 1.88 GHz 1001 pts Span 20.0 MHz CF 1.88 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML T 1883916 GHz 16.35 dBm ndB down 9.59 MHz ML T 1.962937 GHz 16.97 dBm nd@ down 9,51 MHz
T fy LB75005 GHz -9.68 dam nds 26.00 d8 TL L 1875108 GHz -7.75 dam nds 26,00 da
T2 1 1,884895 GHz -7.94 dBm q factor 150.5 T2 1 1.884915 GHz -9.89 dBm q factor 1319

J J

Middle Channel / 15MHz / QPSK

trum 3 2
Ref Level 30.00 dém  Offset 1260 dé & RBW 300 kHz Ref Level 20,00 dém  Offset 12.60 db & RBW 300 kHz
o Att 30de  SWT ims @ VBW 1MHz Mode Sweep o Att a0de SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 15.78 dBm| ™Il 15.70 dBm|
1.8782920 GHz 1.8797600 GHz
= . Y ndB 26.00 dB| @ ¥ ndB 26.00 dB|
- ] b A b L 14.476000000 MHz| 104 ety ‘W;,ML.-“IJMW[“NMlAVH,\ 14.446000000 MHz|
] Q factor | 129.8| Q factor \ 130.1
od ! " 0ol |
i § {
-0 d i - -10 di %
=0d T "‘”ﬂu[ AT @0 e 'L'w
T . e gy ,J‘ g
N s g W L T
-40 -40 df
-50 d -50 di
-60 df -60 di
CF 1.88 GHz 1001 pts Span 30.0 MHZ CF 1.88 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 1578292 GHz 15.78 dém ndB down 14,476 MHz ML 1.67976 GHz 15.78 dBm ndB down 14445 MHz
T1 1 1.872717 GHz -8.14 dBm nds 26.00 d8 T1 1 1.872717 GHz -10.84 dém ndé 26.00 d8
T2 1 1887193 GHz -10.37 dém Q factor 129.6 T2 1 1.887163 GHz -9.10 dBm Q factor 130.1

L )i ]

Date: 26.APR.

L ) ]

Date:

20MHz / QPSK Middle Channel / 20MHz / 16QAM

=

Ref Level 30.00 GBm  Offset 12,60 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 12,60 db e RBW 300 kHz
o Att 30de  SWT ims @ VBW 1MHz Mode Sweep o Att a0ds SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.04 dBm| 14.24 aBm)
1.8716080 GHz 1.8715280 GHz
= "y ndB 26.00 dB)| @ m 26.00 dB|
10d | R T LY srbuurisbt A B, LAy bt 18.821000000 MHZ| 104 ,,]' L1 gtk s 18.981000000 MHZ]
[ Q factor \ 99.4) I 98.5)
o [ | o
-10 df "& ]'J -10 de ’P
r /

20 d f 1 -20 i
T AL TR sl L0 T

ertshict

-40d -40 d

-50 d -50 di

60 d -60 db

CF 1.88 GHz 1001 pts Span 40.0 MHZ CF 1.88 GHz 1001 pts Span 40.0 MHz

Marker Marker

Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 LET1608 GHz 15.04 dBm o down 18.821 MHz ML 1.671528 GHz 14.24 dBm ndB down 12,981 MHz
T1 1 1870569 GHz -9.64 d&ém ndé 26.00 dB TL 1 1.87045 GHz -13.65 dém ndé 26.00 d8
T2 1 1889391 GHz -12.83 dém Q factor 99.4 T2 1 1.889431 GHz -12.04 dém Q factor 98.6

L i ) L )i )

17:22:00 Date: 26.APR.

TEL : 886-3-327-3456 Page Number : A7-5 of 33
FAX . 886-3-328-4978




seamancas. FCC RADIO TE

ST REPORT

Report No. : FG440146B

LTE Band 25

Middle Channel / 1.4MHz / 64QAM

Middle Channel / 3MHz / 64QAM

ctrum 3 pectrum 2
Ref Level 30.00 cbm  Offset 12,60 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 100 kHz
o Att 30de SWT  1ims @ VBW 100kdz Mode Sweep o Att a0ds SWT ims @ VBW 300kkz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
MI[1] 16.66 dbm)| MI[1] 17.51 abm|
1.87976780 GHz ML 186014390 GHz
20 Al 20
ndg 26.00 dB| ndg 26.00 dBj
Pran I ST PO -
04 P i el e "“V\u%f\r"\\nﬂ\ 1.328700000 MHz| 04 M WA AAEAAN Pl T N [ A 3.045000000 MHzZ]
Q factor 1414.9) ] Q factor 617.9]
od f I 0 -
L M h‘l
-0 d -10 di
/ / )
20 d i — 20 d e Mt T
| e g e Vg [, AT AT T
ot o\ / L S .
40 d -40d
-50 df -50 di
60 df -60 de
CF 1.8 GHz 1001 pts SI an 2.8 MHz CF 1.88 GHz 1001 pts SE an 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1.B797678 GHz 16.66 dBm nd@ down 1.3287 MHz ML 18601438 GHz 17.51 dBm nd@ down 3.045 MHz
T fy LB793203 GHz -9.23 dam nds 26.00 dB TL L 18784955 GHz -7.72 dam nds 26,00 da
T2 1 1 BE0A4T GHz -9.26 dBm q factor 1414.8 T2 1 1.8815405 GHz -7.56 dBm q factor 617.5
L ) L )i ) -

Date: 2

Date: 26.APR.

Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

Date: 2

ctrum = pectrum =
Ref Level 30.00 cbm  Offset 12,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,60 db = RBW 300 kHz
o Att a0de SWT ims @ VBW 300 kHz Mode Sweep o Att a0ds SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 15.90 dbm)| MI[1] 17.08 abm|
1.87792200 GHz - M) 1.6765630 GHz
nd 26.00 dB| 7 pd 26.00 dB|
Pttt sl S NI AARAN, e, i 5.025000000 MHZ, 04 P aiea J\vamwn«‘w"wlawpﬁﬂm“‘-“\hr\‘ ©.930000000 MH2|
q factor B a73.7] / q factor 189.0)
§ va I
\\ TH
W -10d i i
L o5t Y ’rul'."f T
T M” NIPwY R R
Mgt o fy b s Vi s
40 d -40d
-50 df -50 di
60 df -60 de
CF 1.8 GHz 1001 pts Span 10.0 MHz CF 1.88 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML T 1877922 GHz 15.90 dBm nd@ down 5.025 MHz ML 1.576563 GHz 17.08 dBm nd@ down 3.93 MHz
T fy LB77512 GHz -10.20 dam nds 26.00 dB TL L 1875065 GHz -9.26 dam nds 26,00 da
T2 1 1802537 GHz -9.27 dBm q factor 373.7 T2 1 1.884995 GHz -7.54 dBm q factor 189.0
J (] L ] ) w6

Middle Channel / 20MHz / 64QAM

Ref Level 30.00 dém  Offset 1260 dé & RBW 300 kHz

pectrum

Ref Level 20,00 dém  Offset 12.60 db & RBW 300 kHz

o Att a0de SWT ims @ VBW 1MHz Mode Sweep o Att a0de SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
LY 15.60 aBm| LY 13.00 abm|
. 1.8754750 GHZ| 1.6887110 GHz
= T ndB " 26.00 dB| @ nd M1 26.00 dB|
Dt e g Uit ool b R A 14.655000000 MHz| L p ot By l\ 10.101000000 MHZ]
di i b gkt A e s
1 ] Q factor \ 128.0 n l;‘ NN Iy iy T 98.9)
od J 1 0d | |
|2 J |
104 'f TLH 10 d —
20 } " 0 I
W l
AR A f
O A AT LT VL 171 PR
AT st
40 d
50 d -50 d
-60 df 60 d
CF 1.88 GHz 1001 pts Span 30.0 MHz CF 1.88 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML T L.B75475 GHz 15.60 dBm nd@ down 14,655 MHz ML 1.9689711 GHz 13.00 dBm nd@ down 19,101 MHz
T1 1 1872597 GHz -12.04 dBm nds 26.00 d8 T1 1 1.87041 GHz -12.40 dBm nds 26.00 da
T2 1 1887253 GHz -7.51 dBm q factor 126.0 T2 1 188951 GHz -12.65 dm q factor 98.9
L I [ =

J

J

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG440146B

LTE Band 25

Middle Channel / 1.4MHz / 256QAM

Middle Channel / 3MHz / 256 QAM

ctrum 3 pectrum 2
Ref Level 30.00 dém Offset 12,60 db & RBW 30 kHz Ref Level 20,00 dém  Offset 12.60 db & RBW 100 kHz
o Att 30de SWT  1ims @ VBW 100kdz Mode Sweep o Att a0de SWT ims @ VBW 300 kHz  Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 13.99 dBm| ™Il 13.43 dBm|
1.87951050 GHz 1.88079120 GHz
= 'ﬁl ndB 26.00 dB| « ndBi 26.00 dB)|
S, AALBW o 1.309100000 MHZ . P et T an A0 3.080900000 MHZ]
wad I BYaller ™ 1435.7) o @ fattor ¥ \\\ 610.5}
0 di 0 i
BUE! -10d \_,
|
20 d - -20 di T
N
3 A b iy
T v - Gl
S kA
50 df -50 di
60 d -60 db
CF 1.88 GHz 1001 pts Span 2.8 MHz CF 1.88 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 LET95105 GHz 13.99 dém ndB down 1.3081 MHz ML 1 1.8807912 GHz 13.43 dBm ndB down 3.0809 MHz
1.B793427 GHz -11.48 dém ndé 26.00 dB TL 1 1.87B4655 GHz -12.44 dBm ndé 26.00 d8
L BEOGSLT GHz -11.74 dém Q factor 1435.7 T2 1 1.8815465 GHz -12.86 dBm Q factor 510.5
L ) L )i ) -
Date: z 1 Date: 26.APR.

Middle Channel / 5MHz / 256 QAM

Middle Channel / 10MHz / 256QAM

ctrum = pectrum =
Ref Level 30.00 dém  Offset 1260 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 12.60 db & RBW 300 kHz
o Att 30de  SWT ims @ VBW 300 kHz Mode Sweep I Att 30de  SWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 12.22 dBm| ™Il 19.12 aBm|
1.88132900 GHz 1.8781420 GHz
= ndB 26.00 dB| @ T ndB 26.00 dB|
. w T 4.985000000 MHZ| . P FRETRNTIN | TSIV NIRRT A 9.950000000 MHZ]
w Y T - huhl‘?"‘"’\ \‘\ 377.4 n ’ Q factor )‘\ 188.8)
od : | 0 d f L
I Y Y
o l'{ |J% 10 d ial '\11
E \ i T
Pl [FFRER. ST "
W LTRaaT TG ] RIS s Ca
-40 d
50 df -50 di
60 d -60 db
CF 1.88 GHz 1001 pts Span 10.0 MHZ CF 1.88 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 1581329 GHz 12.22 dém ndB down 4.985 MHz ML 1 1.676142 GHz 14.12 dBm ndB down 9,95 MHz
T1 1 1877552 GHz -14.17 dBm nds 26.00 d8 T1 1 1.874985 GHz -10.60 dBm ndé 26.00 d8
T2 1 1882537 GHz -13.57 dém Q factor 377.4 T2 1 1.884935 GHz -13.18 dém Q factor 188.8
L I ) - L ) b
Date: Z6.APR 1725 Date: 26.APR. 17
pectrum
Ref Level 30.00 dém  Offset 1260 dé & RBW 300 kHz Ref Level 20,00 dém  Offset 12.60 db & RBW 300 kHz
o Att 30de  SWT ims @ VBW 1MHz Mode Sweep I Att 0de SWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 2.21 aBm)| ™Il 11.51 aBm)|
1.8762240 GHz 1.8884720 GHz
20 20
[ ndB 26.00 dB| ndB ML 26.00 dB|
. T { NP . 14.685000000 MHz| . Bu 1B.861000000 MH]
1 AT R e 127.4) n Jm' ST S 100.1
od L od
|
04 Ll:\ 10 d Tj
2nd UL e Mi.ﬂ HJ
SN S .. LI
PO i  fan et
~40d gt
-50 d -50 di
-60 df -60 di
CF 1.88 GHz 1001 pts Span 30.0 MHZ CF 1.88 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 1576224 GHz 12.21 dém ndB down 14.685 MHz ML 1 1.886472 GHz 11.51 dBm ndB down 18,661 MHz
T1 1 1.872747 GHz -14.11 d8m nds 26.00 d8 T1 1 1.870529 GHz -13.42 dam ndé 26.00 d8
T2 1 1887433 GHz -15.72 dém Q factor 127.6 T2 1 1.889391 GHz -15.13 dém Q factor 100.1
' e

J

Date: 2

J
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FAX . 886-3-328-4978
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Eaa FCC RADIO TEST REPORT

Report No. : FG440146B

Occupied Bandwidth

LTE Band 25 : 99%0BW(MHz)

Mode

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.10 1.09 2.73 2.72 4.48 4.50 9.05 9.03 | 1351 | 1351 | 1794 | 17.94

Mode LTE Band 25 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 1.09 1.10 2.73 2.73 4.49 4.50 9.07 9.07 | 13.45 | 13.48 | 17.90 | 17.90
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ssamoncas. FCC RADIO TEST REPORT Report No. : FG440146B

LTE Band 25

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

ctrum 3 pectrum 2
Ref Level 30.00 dém  Offset 1260 dB & RBW 30 kHz Ref Level 20,00 dém  Offset 12.60 db & RBW 30 kHz
o Att 30de SWT  1ims @ VBW 100kdz Mode Sweep I Att 30de  SWT Lims @ VBW 100 kHz Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 15.80 dBm| ™Il 16.00 dBm|
0 " 1.88037200 GHz - . 1.88010070 GHz
‘ - Occ By 1.102097902 MHZ X oschw 1.090909091 MHZ|
} A A A e . (A rmparnena b o e
0 10 i
J I\
odi ) v od T
/ o I,
04 7 104 )
Yl ik A
v 7 VoA -20d P TV IR WA N
Vs Wi, I Aty 3 N
ol Qe b
-40 -40 df
50 df -50 di
60 d -60 db
CF 1.88 GHz 1001 pts Span 2.8 MHz CF 1.88 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 1B80372 GHz 15.80 dBm ML 1.8801007 GHz 16.09 dBm
TL 1 1.B7945175 GHz 7.19 dBm Oce Bw 1.102097902 MHz TL 1 1.87945455 GHz 9.45 dBém Oce Bw 1.090909091 MH2z
T2 1 1 BEO55385 GHz 7.64 dBm T2 1 186054545 GHz 7.58 dém

Date: 2

\ ) ) ]

Date: 26.APR.

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

ctrum 2 pectrum i
Ref Level 30.00 GBm  Offset 12,60 db @ RBW 100 kHz RefLevel 20,00 dBm  Offset 12,60 db e RBW 100 kHz
o At odE SWT ims @ VBW 300 kHz  Mode Sweep o Att a0de SWT ims @ VBW 300 kHz  Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 17k M [0 35k Max
MI[1] 17.93 dbm)| 17.90 abBm|
0 1.87910090 GHZ - 1.88101300 GHz
w-‘l‘v"\“ Mt gt PESRYL 2.739260739 MHZ| PRSI Sy 2727272727 MHZ]
10d 104d
| \
d | i
a 'J ‘.,l 0
04 + 10 d '\\
W I
[ Ill'\r'ww\ wll n Jottidla o " 204 I g
I v WY AT A A [T Y (O
30 -30
40 df -40d
50 df -50 di
-60 df -60 di
CF 1.8 GHz 1001 pts SI an 6.0 MHz CF 1.88 GHz 1001 pts SE an 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML LB791009 GHz 17.53 dBm ML 1 1.8681013 GHz 17.50 dBm
TL T 1B78A3337 GHz 10.92 d8m 0co Bw 2.739260739 MHz TL L 1.87863936 GHz 9.19 d8m 0co Bw 2.727272727 MH2
T2 1 1.88137263 GHz 11.04 dBm T2 L 1868136663 GHz 10.40 dBm

)| L

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

ctrum

Ref Level 30.00 dém  Offset 1260 dB & RBW 100 kHz

pectrum 2

Ref Level 20,00 dém  Offset 12.60 db & RBW 100 kHz

o Att 30de SWT ims @ VBW 300kHz Mode Sweep o Att a0de SWT ims @ VBW 300 kHz  Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 1P Miax (e 17x Max
™M1[1] 15.96 dBm| ™M1[1] 14.08 aBm}
- . 1.87903100 GHZ] - 187888100 GHz
1 T Oce Bw i 4485514486 MHz| o ¥ - Oce Bw i 4.505404505 MHzZ]
e gl e s kAN M e e e f 12 oa R T W N o I
! | f |
\ \
o 0 df
7 "
104 - ¢ 104
f“l N
2nd . f\ k| . 20 di o _
P et Py ) ] N
e ' A A et A B T L

40 d -40 d
50 df -50 di
60 d -60 db
CF 1.88 GHz 1001 pts Span 10.0 MHZ CF 1.88 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 LE79031 GHz 15.95 dBm ML 1.676881 GHz 14.88 dBm
T1 1 1.8777622 GHz 10.79 dBm oce Bw 4.485514486 MHz TL 1 1.8777423 GHz 10.27 dém Oce Bw 4.505494505 MH2
T2 1 1 BE22478 GHz 9.54 dBm T2 1 1.8822478 GHz 9.58 dbm
L ] ' )| e
Date: z
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ssamoncas. FCC RADIO TEST REPORT

Report No. : FG440146B

LTE Band 25

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

trum s
Ref Level 30.00 dém  Offset 1260 dé & RBW 300 kHz Ref Level 20,00 dém  Offset 12.60 db & RBW 300 kHz
o Att 30de  SWT ims @ VBW 1MHz Mode Sweep o Att a0ds SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 18.15 dBm| ™Il 17.75 aBm|
20 M 1.8810590 GHz - M1 1.8842360 GHz
. B 2 0.050940051 MH occ B 0.030969031 MH
',F‘,r ENSNWTITY ye—— T Y LU TY 2 A ] =it |
10 d 10 d
7 T i \
/ | p / |
0 di o
’ b { \
10d | 04 |
w | il i
PR BURRTINTER. Y.L e M A Lol JJ‘ L
- -20
, L i i s i f
Ly T o, AT PP meﬂiu\l
) 30
-40 -40 df
50 df -50 di
60 d -60 db
CF 1.88 GHz 1001 pts Span 20.0 MHZ CF 1.88 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 LEB1053 GHz 18.15 dBm ML 1 1.884238 GHz 17.75 dém
1.8754845 GHz 12.27 dBm oce Bw 9.050949051 MHz T1 1 1.8754845 GHz 10.98 dBm oce Bw 9.030969031 MH2z
1 BEA5I5S GHz 11.59 dBm T2 1 1.8845155 GHz 10.92 dBm
)| o ] e
trum ectrum s
Ref Level 30.00 dém  Offset 1260 dé & RBW 300 kHz Ref Level 20,00 dém  Offset 12.60 db & RBW 300 kHz
o Att 30de  SWT ims @ VBW 1MHz Mode Sweep o Att a0ds SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 15.00 dBm| ™Il 15.00 dBm)|
0 " 1.8855740 GHz - 1.8818280 GHz
. IR 7 O A 13.516483516 MHz| ;. Occ By i 13.516483516 MHz]
. e e e B e oa RITRT, TR PNV A T
i 1 A
|
od ." ‘lﬂ 0d W
4 y 4
-0 ¥ -10 ,,h
20 d JINT el A Wik DT [ 2d i k) [N
il it rﬁq&)‘kﬂhﬁ”““ﬁﬂ ™ AL T
-40d -40 d
50 df -50 di
-60 df -60 di
CF 1.88 GHz 1001 pts Span 30.0 MHZ CF 1.88 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 LB85574 GHz 15.90 dBm ML 1.861828 GHz 15.08 dBm
T1 1 1.8732567 GHzZ 11.01 dBm oce Bw 13.516483516 MHz T1 1 1.8732268 GHz 9.91 dBm oce Bw 13.5164B3516 MHZ
T2 1 L BEETT3Z GHz 10.11 dBm T2 1 1.8887433 GHz 9.77 dBm

)| o L ] e
1 Date: 26.APR. 17
trum = ectrum =
Ref Level 30.00 dém  Offset 1260 dé & RBW 300 kHz Ref Level 20,00 dém  Offset 12.60 db & RBW 300 kHz
o Att 30de  SWT ims @ VBW 1MHz Mode Sweep o Att a0ds SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 15.61 dBm| ™Il 13.92 dBm|
0 " 1.8869930 GHz - 1.8723680 GHz
- Oce By = 17.942057942 MHz| T Occ B . 17.942057942 MHz]
04 ottt Mgt oo Lt i 04 T 1M AT RPN TP P
| ‘ i |
od l‘ 0al }
|
\ ) | w
04 1 -10 = lﬂ
2nd Au’"”rd ltp ) 20 d '1,” hi‘ T
T LT i P Wikl o
gl Faanpes
-40d -40 d
-50 d -50 di
60 d -60 db
CF 1.88 GHz 1001 pts Span 40.0 MHZ CF 1.88 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 1586993 GHz 15.61 dBm ML 1.672368 GHz 13.92 dBm
T1 1 1871049 GHz 10.18 dBm oce Bw 17.942057942 MHz T1 1 1.871049 GHz 7.77 dam oce Bw 17.942057942 MHz
1888991 GHz 11.69 dBm T2 1 1.888991 GHz 9.07 dBm
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ssamoncas. FCC RADIO TEST REPORT

Report No. : FG440146B

LTE Band 25

Middle Channel / 1.4MHz / 64QAM

Middle Channel / 3MHz / 64QAM

ctrum 3 pectrum 2
Ref Level 30.00 dém  Offset 1260 dB & RBW 30 kHz Ref Level 20,00 dém  Offset 12.60 db & RBW 100 kHz
o Att 30de SWT  1ims @ VBW 100kdz Mode Sweep o Att a0ds SWT 1ms @ VBW 300 kHz  Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 16.20 dBm| ™Il 17.42 aBm)|
0 i 1.88036920 GHz - ) 1.87937660 GHz
N Occ B 1.093706294 MHz - o, o R 2.733266733 MHZ]
P U, e Y A pm o7 T S TR W AW b
10d e Yk e N 10 4 i L)
/
0 di 0di
v n
04 y - 10 d {‘J'
,
Znd il r = i T
e 7 ~ P v (NS
T e A - AT ST e Y
- ¥
-40d -40 d
50 df -50 di
60 d -60 db
CF 1.88 GHz 1001 pts Span 2.8 MHz CF 1.88 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 L BE03692 GHz 16.20 dBm ML 1.6793786 GHz 17.42 dBm
TL 1 1.B7945175 GHz 7.55 dBm Oce Bw 1.093706294 MHz T1 1 1.87863936 GHz 9.70 dBm oce Bw 2.733266733 MHZ
T2 1 1 BED54545 GHz 8.18 dbm T2 1 1.86137263 GHz 9.54 dBm

Date: 2

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum pectrum 2
Ref Level 30.00 GBm  Offset 12,60 db & RBW 100 kHz RefLevel 20,00 dBm  Offset 12,60 db e RBW 300 kHz
o Att 30de  SWT ims @ VBW 300 kHz Mode Sweep o Att a0ds SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il ™Il 16.95 dBm|
= Oce B 4.495504496 MHZ @ Ocs Bre Y ©.070929071 Mz
Y N e J;‘ b Wrandy P TR bbbt A AR A
w0 A o Waiaay 0d
v | o f
f | rf
10 - L 10 di
Ji W U
-2nd f \"L -0 dBp MR gl "{'v!w lﬂ;‘f } I )
ki f P g
o Y i R pdangf
| wfoe g -
-40d -40 d
-50 d -50 di
60 d -60 db
CF 1.88 GHz 1001 pts Span 10.0 MHZ CF 1.88 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 157955 GHz 15.57 dBm ML 1 1.883858 GHz 16.95 dBm
TL 1 LET77622 GHz 8.67 dam Occ 8w 4.495504496 MHz TL L 1.8754845 GHz 9.18 dém Occ 8w 9.070929071 MHz
T2 1 1 BE22577 GHz 9.23 dbm T2 1 1.8845554 GHz 11.17 dBm
J ( )| ) )

Date: 26.APR.

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 1260 dé & RBW 300 kHz Ref Level 20,00 dém  Offset 12.60 db & RBW 300 kHz
o Att 30de  SWT ims @ VBW 1MHz Mode Sweep o Att a0ds SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 15.04 dBm| ™Il
0 1.8761940 GHz - K ;
. HI: Occ B 13.456543457 MHz| o OccBe M1 17.902097902 MHz]
d e o fy T il o A i = PESTUT RPN R
0 i T 10 } b oty ey et
i
0 di i \ 0di
| 1 f
10 df # + -10 di f
P
04 ! "N o
i Rl
A WYl
ﬂ%‘w‘é&}?‘””’m"' l AR v 0 o IiVIJ\IPI " vl
it vt
o
nd -40 di
-50 d -50 di
60 d -60 db
CF 1.88 GHz 1001 pts Span 30.0 MH7 | CF 1.88 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 LET6194 GHz 15.04 dBm ML 1.887552 GHz 13.11 dBm
T1 1 1.8732867 GHzZ 9.93 dBm oce Bw 13.456543457 MHz TL 1 1.8710889 GHz 10.02 dBm Oce Bw 17.902097902 MHz
T2 1 L BEET433 GHz 12.26 dBm T2 1 1.888991 GHz 7.19 dém

Date: 2
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG440146B

LTE Band 25

ctrum 3 pectrum 2
Ref Level 30.00 dém  Offset 1260 dB & RBW 30 kHz Ref Level 20,00 dém  Offset 12.60 db & RBW 100 kHz
o Att 30de SWT  1ims @ VBW 100kdz Mode Sweep o Att a0ds SWT 1ms @ VBW 300 kHz  Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 12.73 dBm| ™Il 13.76 dBm)|
0 1.87997200 GHz - 1.87883720 GHz
[ Occ B 1.102097902 MHZ ‘F Occ B 2.789260739 MHZ]
P hf " h e
10 df wf = _— 10 d LBTY N NPT, Wa W LS et T
] i
od od
/ \,
/ Ly
_10d - x 204 Y
-z0d £ \“. -20 di )\,
) . "
a0 :
| Ao V7 R = ’ T U
-40d h -40 d
50 df -50 di
60 d -60 db
CF 1.88 GHz 1001 pts Span 2.8 MHz CF 1.88 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 LE79972 GHz 12.73 dém ML 1.6768372 GHz 13.76 dém
TL 1 1.B7945175 GHz 5.99 dBm oce Bw 1.102097902 MHz T1 1 1.87865135 GHz 7.50 dam oce Bw 2.739260739 MHZ
T2 1 1 BEO55385 GHz 2.89 dbm T2 1 186139061 GHz 7.41 dém
L ) L )i ) -
Date: z 17 Date: 26.APR.
ctrum 3 pectrum 2
Ref Level 30.00 dém  Offset 1260 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 12.60 db & RBW 300 kHz
o Att 30de  SWT ims @ VBW 300 kHz Mode Sweep o Att 30de  SWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 12.10 dBm| ™Il 14.49 dBm|
0 1.87971000 GHz - 1.8766030 GHz
M1 Occ B 4.505494505 MHz Oce B ©.070929071 MHZ]
d : o b al e i g ok, oot e,
0 i IR A i T S e AT ¥ 10 F .ﬁi
od | od %
i
104 ! 104 ! I
r- [
2nd Al e Fls h
/
a0 y m u}[ Yadurgtde s n
P Umgar s A AR rend 1 '
-40d
-50 d -50 di
-60 df -60 di
CF 1.88 GHz 1001 pts Span 10.0 MHZ CF 1.88 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 LE7971 GHz 12.10 dBm ML 1 1.576603 GHz 14,43 dBm
T1 1 1.8777522 GHz 6.40 dBm oce Bw 4.505494505 MHz T1 1 1.B754645 GHz 8.31 dBm oce Bw 9.070929071 MHZ
1 BE22577 GHz 5.78 dém T2 1 1.8845355 GHz 7.17 dém
J ( )| ) )
17 Date: 26.APR.
ctrum pectrum 2
Ref Level 30.00 dém  Offset 1260 dé & RBW 300 kHz Ref Level 20,00 dém  Offset 12.60 db & RBW 300 kHz
o Att 30de  SWT ims @ VBW 1MHz Mode Sweep o Att 30de  SWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 2.96 aBm)| ™Il 12.12 aBm)|
0 1.8736760 GHz - 1.8879120 GHz
] Occ B 13486513487 MHz| Occ B 17.902097902 MHz]
10 di r v st i) 10d ST TN L [T S e e Y T
0 di 0di 1
04 J'd 10 d |
04 i 0 i
; , i
-a0 }
it o o " T e L
v N (s T fodr T e T R § N STV |
-0 d
-50 d -50 di
-60 df -60 di
CF 1.88 GHz 1001 pts Span 30.0 MHZ CF 1.88 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 LE73676 GHz 12.95 dém ML 1.887912 GHz 12.12 dBm
T1 1 1.8732867 GHzZ 6.89 dBm oce Bw 13.486513487 MHz T1 1 1.871049 GHz 6.78 dBm Oce Bw 17.902097902 MHz
T2 1 L BEETT3Z GHz .55 dbm T2 1 1.888951 GHz 7.94 dBm
L it ] ] ] )
Date: z 1
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG440146B

Conducted Band Edge

LTE Band 25/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

spectrum x| spectrum
Ref Level 30.00 dBm  Offset 12.60 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 12.60 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100100
@1 AvoPwr [@1 avoPwr
Limit Gheck | SPURIGIECHNEKABS PAES
1 | 3 3 Line _$PURIOUS_LINE_ABS PABS
20 ghine —pPURIOUS_LINE_ABS /,\ 20 dbin "\
10 dBm { \ 10 dBm I \
0ds } 0 dem f {
-10 dBm: k -10 dBm
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